



Achieving business excellence through standards

LABORATORY REPORT

This report is issued subject to the conditions printed on the reverse hereof and does not imply approval by the Standards Association of the quality and/or performance of the commodity which has been tested, nor does it entitle the holder to use the Association's Certificate Mark. The results relate only to the items tested.

Our Date
03/07/2024

Your Ref
372563

S. Control Dated
02/07/2024

S. Control No.
SC/372563

Elle collection T/A Kaufeld Construction
299 Rumsey Rd
Victoria Falls

Sample : 12 concrete cubes(PLA 23/5)

Sampling Date : 03/06/2024

Test : Determination of compressive strength

Method of Test : Instron

Tested at : SAZ COVENTRY LABORATORIES

Tests Performed By : O.Saunyama

HEAD OFFICE

Northend Close
Northridge Park
Borrowdale
P O Box 2259, Harare
Tel: (263-4) 882017/8/9
882021/2, 885511/2
Fax: (263-4) 882020
Email: info@saz.org.zw
marketing@saz.org.zw
Website: www.saz.org.zw

BRANCH OFFICES

Bulawayo:

7 Bessborough Street
Belmont
P O Box RY 129
Raylton, Bulawayo
Tel: (263-9) 70447; 71876
Fax: (263-9) 70447
E-mail: sazbyo@saz.org.zw

Mutare:

32a Simon Mazorodze Road
P O Box 591, Mutare
Tel: (263-20) 60516; 65130
Fax: (263-20) 66252
E-mail: sazmutare@saz.org.zw

LABORATORIES

& QUALITY ASSURANCE

17 Coventry Road
Workington
P O Box 2259, Harare
Tel: (263-4) 753800/1/2
749180
Fax: (263-4) 783435
E-mail:
chemicallab@saz.org.zw
qualityassurance@saz.org.zw
cft@saz.org.zw
engineering@saz.org.zw



CONDITIONS OF ISSUE OF REPORTS

Each report is issued to the following conditions: -

- (a) If published or reproduced, the report must be reproduced IN FULL. i.e. the reproduction must contain the whole report, nothing excepted. Note: This condition applies especially to the inclusion in the reproduction of the note printed at the foot of the report.
- (b) In special circumstances, with prior permission of the Standards Association, an abridged form of the report or certain portions only of the report may be published or reproduced, provided that the abridged form or partial version of the report is approved in writing by the Standards Association prior to publication or issue.
- (c) While every care will be taken to ensure the accuracy of the report in regard to figures quoted therein and the conclusions drawn from the results of the test, the Association or its officers or employees shall not be liable in any way whatsoever for any error or mistake in carrying out the test or for any erroneous statement, whether in fact or opinion, contained in any report issued pursuant to the test, either to the sponsor or to any other person whatsoever.
- (d) The retention period for laboratory reports is 5 years.

Results

Day of test	Compressive strength (MPa)		
7 days	27.38	23.13	28.43
14 days	29.30	29.50	30.91
21 days	29.38	35.53	30.11
28 days	30.40	29.50	37.50

Requirements: Average Compressive strength minimum requirements 30 MPa



E MASHIRINGWANE

Manager, Engineering
OS/jm

